JerrerY W. KITCHENS Kay Ivey
AcTING DIRECTOR GOVERNOR

1400 Coliseum Blvd. 36110-2400 = Post Office Box 301463
JULY 9,2025 Montgomery, Alabama 36130-1463
(334) 271-7700 = FAX (334) 271-7950

Mike Oliver, General Manager

Harvest Monrovia Water, Sewer, and Fire Protection Authority
P. 0. Box 329

Harvest, AL 35749

RE: Draft Permit
NPDES Permit No. AL0070947
Burwell Road WWTP
Madison County, Alabama

Dear Mr. Oliver:
Transmitted herein is a draft of the referenced permit.

We would appreciate your comments on the permit within 30 days of the date of this letter. Please direct
any comments of a technical or administrative nature to the undersigned.

By copy of this letter and the draft permit, we are also requesting comments within the same time frame
[...]
Toxicity-based chlorine limits are calculated in accordance with the General Guidance for Writing Water Quality Based Toxicity Permits.
Chlorine has been shown to be acutely toxic at 0.019 mg/l and chronically toxic at 0.011 mg/].

Maximum allowable TRC in effluent: 0.013 mg/1 (chronic) (0.011)/(SDR)
Maximum allowable TRC in effluent: 0.022 mg/l (acute) (0.019)/(SDR)

NOTE: A maximum chlorine limit will be imposed such that the instream concentration will not exceed acutely toxic concentrations in A & 1
streams and chronically toxic concentrations in all other streams. but may not exceed 1.0 mg/1.

Prepared By: Austin Dansby Date: 6/3/2025

PAGE 2/2



TOXICITY AND DISINFECTION RATIONALE

Facility Name: Burwell Road WWTP
NPDES Permit Number: AL0070947
Receiving Stream: Dry Creek
Facility Design Flow (Q,.): 1.200 MGD
Receiving Stream 7Q,: 0.200 cfs
Receiving Stream 1Q,; 0.160 cfs
Winter Headwater Flow (WHF): 0.47 cfs
Summer Temperature for CCC: 28 deg. Celsius
Winter Temperature for CCC: 18 deg. Celsius
Headwater Background NH;-N Level: 0.11 mg/l
Receiving Stream pH: 7.0 s.u.
Headwater Background FC Level (summer): N./A. (Only applicable for facilities with diffusers.)
(winter) N./A.

The Stream Dilution Ration (SDR) is calculated using the 7Q10 for all stream classifications.

Stream Dilution Ration (SDR) = Qw = 90.28%
7Q10 + Qw

AMMONIA TOXICITY LIMITATIONS

Toxicity-based ammonia limits are calculated in accordance with the Ammonia Toxicity Protocol and the General Guidance for
Writing Water Quality Based Toxicity Permits.

If the Limiting Dilution is less than 1%, the waterbody is considered stream-dominated and the CMC applies.
If the Limiting Dilution is greater than 1%, the waterbody is considered effluent-dominated and the CCC applies.

. . . . Q\V
Limiting Dilution =
& 7Ql() + Qw
= 90.28% Effluent-Dominated, CCC Applies
Criterion Maximum Concentration (CMC): CMC=0.41 l/(l+10(7'204'pH)) + 58.4/(1+10(pH'7'204))
Criterion Continuous Concentration (CCC): CCC=[0.0577/(1+107 %Py + 2 487/(1+10PH7 ¥ * Min[2.85,1.45%1 02" D)
CMC CCC
Allowable Summer Instream NH;-N: 36.09 mg/l 2.48 mg/1
Allowable Winter Instream NH;-N: 36.09 mg/l 4.72 mg/l

[(Allowable In.c'"“*m_N” A E(7Q)y + Q)] - [(Headwater NH3-N) * (7Q,)]

Summer NH;-N Toxicity Limit - S

= 2.8 mg/l NH3-N at 7Q10

[(Allowat'= ™=stream NH;-N) * (WHF + Q,,)] - [(Headwater NH;-N) * (WHF)]
Q\\

Winter NH;-N Toxicity Limit =

= 5.9 mg/l NH3-N at Winter Flow

The ammonia limits established in the permit will be the lesser of the DO-based ammonia limit (from the wasteload allocation
model) or the toxicity limits calculated above.

DO-based NH3-N limit Toxicity-based NH3-N limit
Summer 1.60 mg/1 NH3-N 2.80 mg/l NH3-N
Winter 4.70 mg/l NH3-N 5.90 mg/l NH3-N

Summer: The DO based limit of 1.60 mg/i NH3-N applies.
Winter: The DO based limit of 4.70 mg/l NH3-N applies.
PAGE 12



TOXICITY TESTING REQUIREMENTS (REFERENCE: MUNICIPAL BRANCH TOXICITY PERMITTING STRATEGY)

The following factors trigger toxicity testing requirements:

1. Facility design flow is equal to or greater than 1.0 MGD (major facility).
2. There are significant industrial contributors (SID permits).

Acute toxicity testing is specified for A&I receiving streams, or for stream dilution ratios of 1% or less.
Chronic toxicity testing is specified for all other situations requiring toxicity testing.

Chronic toxicity testing is required

Instream Waste Concentration (IWC) = Qw = 90.28%

7Q10 + Qw up for toxicity testing purposes.

Note: This number will be rounded

DISINFECTION REQUIREMENTS

Bacteria limits are required, and will be the water quality limit for the receiving stream, except where diffusers are used the limit may
be adjusted for the dilution provided by the diffuser.

See the attached Disinfection Guidance for applicable stream standards.

(Non-coastal limits apply)
Applicable Stream Classitication: Fish & Wildlife
Disinfection Type: Chlorination
Limit calculation method: Limits based on meeting stream standards at the point of discharge.

Stream Standard Effluent Limit
(colonies/100ml) (colonies/100ml)
E. Coli (applies to Non-coastal and Shellfish Harvesting Coastal)
Monthly limit as monthly average (November through April): 548 548
Monthly limit as monthly average (May through October): 126 126
Daily Max (November through April): 2507 2507
Daily Max (May through October): 298 298
Enterococci (applies to Coastal)
Monthly limit as geometric mean (November through April): Not applicable Not applicable
Monthly limit as geometric mean (May through October): Not applicable Not applicable
Daily Max (November through April): Not applicable Not applicable
Daily Max (May through October): Not applicable Not applicable

MAXIMUM ALLOWABLE CHLORINATION LIMITS

Toxicity-based chlorine limits are calculated in accordance with the General Guidance for Writing Water Quality Based Toxicity Permits.
Chlorine has been shown to be acutely toxic at 0.019 mg/l and chronically toxic at 0.011 mg/1.

Maximum allowable TRC in effluent: 0.012 mg/1 (chronic) (0.011)/(SDR)
Maximum allowable TRC in effluent: 0.021 mg/l (acute) (0.019)/(SDR)

NOTE: A maximum chlorine limit will be imposed such that the instream concentration will not exceed acutely toxic concentrations in A & 1
streams and chronically toxic concentrations in all other streams, but may not exceed 1.0 mg/I.

Prepared By: Austin Dansby Date: 3/31/2025

PAGE 2/2
























Purpose of Application
Reissuance of Permit Due to Approaching Expiration

Please indicate if the Permittee is applying for a permit transfer and/or name change in addition to permit

modification or reissuance:
None

Action Type
Reissuance

Briefly describe any planned changes at the facility that are included in this reissuance application:

None

Do you have additional contacts associated with this site?
No

Permit Information

Permit Number
AL0070947

Current Permittee Name
Harvest Monrovia Water, Sewer, and Fire Protection Authority

Permittee
Permittee Name
Harvest Monrovia Water, Sevier, and Fire Protection Authority
Mailing Address
P.0.Box 329
Harvest, AL 35749

Is the Operator the same as the Permittee?
Yes

Has the Operatorés scope of responsibility changed?
No

Responsible Official
Prefix
Mr.

Fi 1 | |
Mike Oliver
Title

General Manager

Organization Name
Harvest Monrovia Water, Sever, and Fire Protection Authority

Phone Type Number Extension
Business 2568371132
Email

moliver@hmwater.org
Mailing Address
P.0.Box 329
Harvest, AL 35749

Evictinm Permi& f‘n-.&—\,:ts

| Amiliation Type Contact Information

5/29/2024 1:15:09 PM

Remove?J

Page 2 of 9



Affiliation Type | Contact Information Remove?
A . Harvest Monrovia Water, Sewer, and Fire NONE
ApplicantPermittee Protection Authority PROVIDED
Responsible Official,Notification Recipient,Emergency | Mike Oliver, Harvest Monrovia Water, Sewer, and NONE
Contact,Facility Contact Fire Protection Authority PROVIDED

Facility/Site Information

Facility/Site Name
Burwell Road WWTP

Organization/Ownership Type
Water/Sewer/Utility District or Board

The Facility/Site Address is the physical location of the treatment plant. Do not enter a PO Box. Do not enter the address of the

office of the Permittee if different from the treatment plant.

Facility/Site Physical Location Address
5487 Highway 53

Harvest, AL 35749

Facility/Site County
Madison

Facility/Site Contact

Prefix

Mr.

First Name Last Name
David Kulavich
Title

Chief Wastewater Operator

Organization Name
Harvest-Monrovia Water

Phone Type Number Extension
Business 2568952798
Email
bkulavich@hmwater.org
Note

Detailed directions should be included if a street address is not available.

Detailed Directions to the Facility/Site
NONE PROVIDED

Please refer to the link below for Lat/Long map instruction help.

Map Instruction Help

Facility/Site Front Gate Latitude and Longitude
34.83535999999999,-86.70516000000001

5487 Highway 53, Harvest, AL

Primary SIC Code
4952-Sewerage Systems

5/29/2024 1:15:09 PM

Page 3 0of 9



Primary NAICS Code
221320-Sewage Treatment Facilities

Emergency Contact
Prefix
Mr.
FirstName LastName
Mike Oliver
Title
General Manager
Phone Type Number Extension
Business 2568371132
Email

moliver@hmwater.org

Does the facility have a designated Environmental Contact who is different than the Facility Contact or Emergency
Contact listed above?
No

Enforcement History

Has the applicant been issued any Notices of Violation, Orders (Consent or Administrative/Unilateral), or Judicial
Actions {Complaint, Settlement Agreement, Consent Decree, or Court Order) concerning water pollution or other
permit violations within the State of Alabama in the past five years?

No

Wastewater Treatment & Discharge Information

Please indicate which type of operations occur at this facility:
Treatment Works Treating Domestic Sewage

What treatment type is used at this facility:
Mechanical (WWTP)

What discharge options are used at this facility:
Surface Water

What is the Total Design Flow (in millions of gallons per day, MGD) for this facility?
0.4

What is the facility€ s total 2-Year Actual Av  je Flow ions of gallons - MGD)?
0.211

Process Flow Schematic
Burwell WWTP Process Flow Diagram.pdf-05/2¢ ™"~ 17 =~ 77~
Comment
NONE PROVIDED

Do you share an outfall with another facility?
No

Indicate if automatic sampling equipment or continuous wastewater flow metering equipment is being operated at
this facility:

Current Yes/No

Continuous Wastewater Flow Metering Equipment Yes

Avtamatic Sampling Equipment Yes

Indicate if installation of automatic sampling equipment or continuous wastewater flow metering equipment is
planned at this facility:

5/29/2024 1:15:08 PM Page 4 of 9



Planned Yes/No

Continuous Wastewater Flow Metering Equipment N/A
Automatic Sampling Equipment N/A _J

Schematic Diagram

Burwell WWTP Process Flow Diagram.pdf - 05/29/2024 12:21 PM
Comment

NONE PROVIDED

Are any wastewater collection or treatment modifications or expansions planned during the next three years that
could alter wastewater volumes or characteristics (Note: Permit Modification may be required)?
Yes

Please briefly describe these changes and any potential or anticipated effects on the wastewater quality and
quantity:

Expansion 1: Upgrade membrane filters, internal piping, headworks, and controls to increase design capacity to 0.6 MGD.
Expansion 2: Duplicate existing and expansion 1 infrastructure on the west side of the property (1.2 MGD). The Authority has
applied for and received a split NPDES permit from ADEM for 0.6 MGD (Ph.1) and 1.2 MGD (Ph.2) contingent on the
completion of the plant expansion projects.

Treatment Methods (TWTDS)

Treatment Level

Preliminary Treatment (e.g., grit removal, flow equalization, screening)

Primary Treatment (e.g., primary clarification, chemically-enhanced primary treatment)
Other Wastewater Treatment (not otherwise identified, not disinfection)

Please provide more details regarding the other wastewater treatment:
Kubota Membrane Filtration

Wastewater Disinfection Technology Information
Ultraviolet Light Disinfection

Please select all POTW Treatment Categories that apply.
Disinfection

Membrane Process

Aeration

Please select all unit operations that apply for Aeration:
Aeration (pre-treatment)

Aeration (general)

Aeration (post-treatment)

F Ject all unit operatio ply forD  fection:
Disinfection, Ultraviolet

Please select all unit operations that apply for Membrane Process:
Membrane Process (Dialysis)

Please select all unit operations that apply for Preliminary Treatment:
Screen, Bar

Waste Storage & Disposal Information

Any storage of solids or liquids at the facility that have any potential for accidental discharge to a water of the state?
No

Collection System Information

Collection Systems

5/28/2024 1:15:09 PM Page 5 of 9



Collection Population

Collection | system . of
t .
System ID Name Owner Type of Collection System Collection
System
Burwell Harvest Publicly owned (Owned by State, municipality, or Tribal government. This includes
- Monrovia a district association or other public body created by or pursuant to State law and 2,868

Collection S T .

Sewer havina iurisdiction over the disposal of sewage).

Industrial Indirect Discharge Contributors

Does this wastewater treatment system receive or plan to receive industrial source wastewater contributions?
No

Coastal Zone Information

Is the discharge(s) located within the 10-foot elevation contour and within the limits o lobile or Baldwin County?
No

Anti-Degradation Evaluation

Does this modification/reissuance include a new or increased discharge that began after April 3, 19917
Yes

Has an Anti-Degradation Analysis been previously conducted and submitted to the Department for the new or

increased discharge referenced above?
No

EPA Aoplication Forms

All Applicants must submit certain EPA permit application forms. More than one application form may be required from a POTW
or other TWTDS depending on the number and types of discharges or outfalls.

The EPA application forms must be submitted as follows:

1. Applicants for new or existing discharges of sanitary wastewater from Publicly-Owned Treatment Works (POTW) and Other
Treatment Works Treating Domestic Sewage (TWTDS) must submit Form 2A. If the facility design capacity is equal to or
greater than 1 MGD, Form 2F is also required.

2. Applicants for new or existing land application of sanitary wastewater must submit Form 2A and Form 2F.

3., Hlicants for new and existing discharges of process wastewater from water treatment facilities (i.e. public water supply
treatment plants) must submit Form 1 and Form 2C.

4. Applicants that generate sewage sludge, derive a material from sewage sludge, or dispose of sewage sludge must submit
Part 2 of Form 2S.

The EPA application forms are found on the Departmentd absite here.

EPAForm 2A
Fon =" ™ iwell Road WWTP_Signed.pdf - 05/29/2024 12:40 PM
Form zA Atachments_Burwell Road WWTP pdf - 05/29/2024 12:40 PM
Comment

NONE PROVIDED

EPAform 2S
Form 2S_Burwell Road WWTP_Signed.pdf - 05/29/2024 12:40 PM
Form 2S Attact - ts_Burwell Road WWTP.pdf - 05/29/2024 12:40 PM
Comment
NONE PROVIDED

Other attachments (as needed)
NC PROVIDED

Comment

NONE PROVIDED

5/29/2024 1:15:09 PM Page 6 of 9



Topographic Map

Attach topographic map here.

Topo Map.pdf - 05/29/2024 12:41 PM
Comment

NONE PROVIDED

Engineering Report/BMP Plan Requirements

Engineering Report/BMP Plan Requirements
Burwell WWTP BMP.pdf - 05/29/2024 12:49 PM
Comment

NONE PROVIDED

Outfalls (1 of 1)

Outfall: 002

Do you want to remove this outfall from the modified/reissued permit?
No

Outfall Identifier
002

Is this Outfall equipped with a diffuser?
No

What is this Outfall's 2-Year Average Flow (in millions of gallons per day, MGD)?
0.211

Receiving Water
Dry Creek

Does the discharge enter the named receiving water via an unnamed tributary?
NONE PROVIDED

Please refer to the link below for Lat/Long map instruction help.
Map Instruction Help

Location of Outfall or Discharge Point/Receiving Water
34.83313900000000, -86.70493999999999

A list of the 303(d) impaired waters can be found here.

303(d) Segment?
No

A list of waters subject to a TMDL can be found here.

TMDL Segment?
Yes

NOTE

if a TMDL Compliance Schedule is requested, the following should be attached as supporting documentation: (1) Justification
for the requested Compliance Schedule {e.g., time for design and installation of control equipment, etc.); (2) Monitoring results
for the pollutant(s) of concern which have not previously been submitted to the Department (sample collection dates, analytical
results (mass and concentration), methods utilized, and MDL/ML, etc. should be submitted as available); (3) Requested interim
limitations, if applicable; (4) Date of final compliance with the TMDL limitations; and (5) Any other additional information

5/29/2024 1:15:09 PM Page 7 of 9



available to support the requested compliance schedule.

TMDL Attachments
[...]
3.26 | Have you completed Table E for all applicable outfalls and attached the resuilts to the application package?

SECTION 4. INDUSTRIAL DISCHARGES AND HAZARDOUS WASTES (40 CFR 122.21(j){6) and (7))

Not applicable because previously submitted
O ves O information to the NPDES permitting authority.

41 | Does the POTW receive discharges from SlUs or NSCIUs?
(] Yes No < SKIP to Item 4.7.

8 4.2 | Indicate the number of SIUs and NSCIUs that discharge to the POTW.
g Number of 8lUs IUTIIDEL Ui INQUIUS
2
g 4.3 | Doesthe POTW have an approved pretreatment program?
N
£ [0 Yes 0 No
-
5 4.4 | Have you submitted either of the following to the NPDES permitting authority that contains information substantially
8 identical to that required in Table F: (1) a pretreatment program annual report submitted within one year of the
g’ application or {2) a pretreatment program?
£~
g O VYes J No= SKiPtoltemds.
g 4.5 | Identify the titie and date of the annual report or pretreatment program referenced in Item 4.4, SKIP to ltem 4.7.
2
2
- 4.6 | Have you completed and aftached Table F to this application package?

O Yes O wNo

EPA Form 3510-2A (Revised 3-19) Page 9




EPA Identification Number NPDES Permit Number Facility Name Form Approved 03/05/19
ALO070947 ALO070947 Burwell Road WWTP OMB No. 2040-0004
4.7 | Does the POTW receive, or has it been notified that it will receive, by truck, rail, or dedicated pipe, any wastes that are -

regulated as RCRA hazardous wastes pursuant to 40 CFR 2617

] VYes No < SKIP to Item 4.9,

If yes, provide the following information:

Annual
Hazardous Waste Waste Transport Method Amount of Units
Number (check all that apply) Waste
Received
O Truck O Rail
O Dedicated pipe [0  Other (specify)
O Truck O Rai
O Dedicated pipe [0  Other (specify)
O Truck O Rail
O Dedicated pipe [0  Other (specify)

Does the POTW receive, or has it been notified that it will receive, wastewaters that originate from remedial activities,
including those undertaken pursuant to CERCLA and Sections 3004(7) or 3008(h) of RCRA?

0 Yes No =9 SKIP to Section 5.

Does the POTW receive (or expect to receive) less than 15 kilograms per month of non-acute hazardous wastes as
specified in 40 CFR 261.30(d) and 261.33(e)?

[0  Yes = SKIP to Section 5. O No

48
B
b=}
£
=
[=]
(& ]
3
&
=
/4]
-
[=)
B
(]
N
o o
k=]
s
g
2 149
=
A
2z
]
% [ 410
B
£
411

Have you reported the following information in an attachment to this application: identification and description of the
site(s) or facility(ies) at which the wastewater originates; the identities of the wastewater's hazardous constituents; and
the extent of treatment, if any, the wastewater receives or will receive before entering the POTW?

O ves 0 No

SECTION 5. COMBINED SEWER OVERFLOWS (40 CFR 122.21(j)(8))

£ 5.1 | Does the treatment works have a combined sewer system?

B [0 VYes No < SKIP to Section 6.

g 5.2 | Have you attached a CSQ system map to this application? {See instructic:is wi map requirements.)

o O Yes 0 No

% 5.3 | Have you attached a CSO system diagram to this application? (See instructions for diagram requirements.)
8 [ VYes O No

EPA Form 3510-2A (Revised 3-13)

Page 10



EPA identification Number

NPDES Permit Number

Facility Name
Burwell Road WWTP

Form Approved 03/05/19
OMB No. 2040-0004

ALO070947 ALO070947
54 | Foreach CSO outfall, provide the following information. (Attach additional sheets as necessary.)
€S0 Outfall Number CSO Outfall Number CSO Outfall Number
= City or town
9
2 State and ZIP code
2
o County
% * i
g Latitude : ' ! ° ' '
8 i ° ' ° ' 7
A Longitude
Distance from shore ft. ft. fl
Depth below surface ft. ft. ft.
5.5 | Did the POTW monitor any of the following items in the past year for its CSO outfalls?
CS0 Outfall Number CSO Outfall Number €S0 Outfall Number
Rainfall [ Yes O No O Yes O No O Yes O No
(=]
=
§ €SO0 flow volume O yes ONo O Yes ONo O Yes ONo
'
= CS0 pollutant
g concentrations O yes ONo O Yes O No [ Yes O No
w0
© Receiving water quality O ves O No O ves CINo T yes ONo
CSO frequency O ves O No O ves ONo 0 Yes O No
Number of storm events O ves ONo O Yes CONo d Yes OO No
5.6 | Provide the following information for each of your CSO outfails.
CSO Qutfall Number ____ | CSO Outfall Number CSO OQuttall Number
® )
> Number of CSO events in events events events
- the past year
[\
[«
£ Average duration per hours hours hours
‘% event 1 Actual or O Estimated [ Actual or O Estimated O Actual or O Estimated
B million million  ons million gallons
9 Average volume per event
(4] [ Aebygl ~ 7 Eetmated 0O Actual or O Estimated [ Actual or [J Estimated
Minimum rainfall causing inches of rainfall inches of rainfall inches of rainfall
aCSOeventinlastyear | ;o actyalor O Estimated | O Actualor O Estimated | O Actual or O Estimated

EPA Form 3510-2A (Revised 3-19)

Page 11




EPA Idertification Number NPDES Permit Number Facility Name Form Approved 03/05/19
ALO070947 g ALO070947 Burwell Road WWTP OMB No. 2040-0004

|
‘ {57 | Provide the information in the table below for =ach of your 050 outfalls.

S |

- C30 Outfall Number ___ ¢ C30 Outfali Numbar £SO Outtall Number

; \ . Receiving waler nams

| Name of watarshed/ :
i siream system
U.S. Soil Conservation {1 Unknown ) Unknown ] Unknown
Service 14-digit
watershed code

(if known)

Name of state
management/river basin
* U.S. Geological Survey O Unknown 73 Unknown O Unknown
: 8-Digit Hydrologic Unit
Code {if known)}
Description of known
water quality impacts on
receiving stream by CSO
(see instructions for
axamples)
SECTION 6. CHECKLIST AND CERTIFICATION STATEMENT (40 CFR 122.:22(a} and (d})

8.1 | In Column 1 below, mark the sections of Form 2A that you have completed and are submitting with your application. For
each section, specify in Column 2 any attachments that you are enclosing to alert the permitting authority. Note that not
all applicants are required to provide attachments.

CSO Receiving Waters

5.2 { Certification Statemant

Column 1 Column 2
Section 1: Basic Application . . o . o tan
Information for All Applcants [ w/ variarce requast(s) [ w/ additional attachments
Section 2: Additional w/ topographic map w/ process flow diagram
Information [0 W additional attachments
w/ Table A [ wTableD
Section 3: Information on
7/ | /
= Effluent Discharges W/ Tabe B LI wiTable &
g 1 wTadleC [ w/ additional attachments
3 - o -
kil secuun 4: Industrial [0 ws SIUand NSCIU attachments O w TabieF
@« Discharges and Hazardous o
5 Wastes [ w/ additional attachments
S Section 5: Combined Sewer | (1 W/ CSO map [0 w additional attachments
E’ Overflows s W CSO system diagram
o Section 6; Checilist and " . 7
s Certification Statemant L] wlatachments
= tema
2
3
£
o

! certify under penalty of law that this document and all attachmsents were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gather and evaluate the information
submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsibfe
for gathering the information, the information submitted s, fo the best of my knowledge and belief, true, accurate, and
complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine
and imprisonment for knowing violations.

Name {print or type first and last name) Official title
Michael Oliver General Manager
Sig Date signed

nature
%/ é é"’*- 5792024

EPA Form 3510-2A (Revised 3-19) Page 12












Bl WELL ROAD WW" FLOW DIAGRAM
2Quesen = 0.400 mgd

2Qverace = 0.219 mgd (as of December 2023)

4Q
\L INFLUENT LIFT STATION
1Q = 0.200 mgd |
2Q = 0.400 mgd MEMBRANE 5 ¢ ~—“5‘§ﬁ'§ —
4Q =0.800 mgd a - 20
5Q = 1.000 mgd “ £ “ ISCO 4700 AUTOMATIC SAMPLER
6Q =1.200 mgd 22600 GAL i - \
a ANAEROBIC
. 8,528
1 oy
19 4 FINE SCREEN
<~ &
ANAERO;,S | SPLITTER BOX
AERATION BASIN L3 szt
U.V. BANK s
2Q g = f 600KW
T0 OUTFALL 0022 ISCO 4700 AUTOMATIC SAMPLER 5Q 3 ANZOwa GENERATOR
é— 20 6" PARs:ALL FLUME 250 6AL ST T
GAL
« /N
6200 SLUDGE HOLDING TANK
THICKENER L 24000 GAL
ALL BASINS TO BE AER? =D )
63,524 GALLONS AERATED PER TRAIN
TOTAL PLANT 127,048 GALLONS
oy 2025
i



HARVEST-MONROVIA

WATER & SEWER AUTHORITY

Mr. Dansby,

As indicated in our correspondence, the Burwell WWWTP expansion is currently under construction. This project will
allow the plant to treat and discharge the average daily flow of 0.6 MGD referenced in our Phase 1 permit expansion. A
summary of the improvements being installed in the Phase 1 Permit Expansion are included below:

Influent screening and headworks piping will be replaced and upsized

Two blowers added to the blower room

Anaerobic and anoxic basins will be converted to pre-aeration basins for each train

Fine bubble diffusers will be added to the new pre-aeration basins

Air piping will be upsized

Existing post filter manifold lines will be increased from 3” to 6”

A 10” permeate line for Phase 2 Expansion will be installed for future connection

Existing effluent piping will be increased from 14" to 16”

Existing flat-plate membranes will be removed and replaced with Kubota SP Series membrane modules which
allows a higher density of filtration with a 50% reduction of space requirements and a 15% reduction in air scour
requirements.

Corresponding updates to controls and electrical

Portions of this Phase 1 expansion are designed and installed in such a way to allow for the Phase 2 expansion to be
feasible. Once completed, the Phase 2 expansion will double the footprint of the plant and treat the average daily flow
of 1.2 MGD referenced in our Phase 2 permit expansion.

As stated, the Phase 1 expansion is currently being constructed and we have design plans on-hand if you would like to
review them. If there is any further information we can provide please let me know.

Thanks

Justin Waltson, PE
Director of Engineering

APR 0 3 2025

P.O.Box 329 e Harvest, Alabama 35749 e (256) 837-1132 e Fax: (250) 837-5()40



BURWELL ROAC /WTP FLOWI[ A\GRAM
2Qpesey =0.600 d

2Quermee = ¢ 3 1(as of December 2023)

4Q \L
1Q =0.300 mgd
2Q=0.600 mg EMBRANE i, ANOXIC
14,811
4Q= 200 mg " i
- 2 -
5Q= 500 mg o - R
6Q= 800 mgd 5=
22,800 GAL é T
a ANAEROBIC
8,528
1Q iy
ANAEROBIC
AERATION BASIN 8528
U.V. BANK g GAL
= 3
« §c
TO QUTFALL 0011 1SCO 4700 AUTOMATIC SAMPLER 5Q E} 2Q
& & ANOXIC
é“— 20 6" PARSHALL FLUME 22,600 GAL . e
GAL
—
1 /N
THICKENER 6200 [ SLUDGE HOLDING TANK
GAL 24,000 GAL
|
ALL BASINS TO BE AERATED

63,524 G/ LONS AERATED PER TRAIN
TOTAL PLANT 127,048 GAI ONS

INFLUENT LIFT STATION

2Q
1SCO 4700 AUTOMATIC SAMPLER

10 FINE SCREEN
109

SPLITTER BOX

B600KW
GENERATOR




GAL 24,000 GAL
THICKENER
6200 SLUDGE HOLDING TANK
i N%
22,602 GAL sQ 14(.;8‘\L|
10 £ ANOXIC
5Q 8 20
MEMBRANE % i
= 1a 3‘5’?8%
ANAEROCBIC
BURWELL ROAD WWTP FLOW DIAGRAM ] i
] AL
8528
4Q g =1.200 mgd e | s e
5 5
2Q erace = 0.219 mgd (as of December 2023) 50 ; E 3
1Q=0.300 mgd MEMBRANE 50 Afdéi:c
2Q = 0.600 mgd
4Q= 200 mgd N /[\
5Q =1.500 mgd
6Q = 1.800 mgd
4Q \l/
20
MEMBRANE s Aqg P
- AL
1Q iz 29
50 54
22,600 GAL i . (.
o ANAERCSBIC
8,528
10 GAL
1a 4
AERATION BASIN 3 ANAERg?IC
UV, BANK B _ o
—| 1.200 MGD '— L a MEMBRANE =3
0 OUTFALL 0011 ISCO 4700 AUTOMATIC SAMPLER 50 3 20
& [ 6 ANOXIC
é—— 40 e 6" PARSHALL FLUME 22,603 3AL uan
GAL
4 /IN
THICKENER 6200 SLUDGE HOLDING TANK
GAL 20,000 GAL
ALL BASINS TO BE AERATED
63,524 GALLO 3 AERATED PER TRAIN

TOTAL PLANT 254,096 GALLONS

1Q¢]

10“:|

BOOKW
GENERATOR

1SCO 4700 AUTOMATIC SAMPLER

FINE SCREEN
&

SPI|TTER BOX

iQ
SO,

INFLUENT
LIFT STATION

i1SC0 4700 AUTOMATIC SAMPLER

BOOKW

GENERATOR

0y 2025



General Information

EPA Identification Number NPDES Permit Number Facility Name Form Approved 03/05/19
ALO0O70947 ALO070947 Burwell Road WWTP OMB No. 20400004

-m PERMIT APPLICATION INFORMATION (40 CFR 122.21(g))
C

omplete this part if you have an effective NPDES permit or have been directed by the NPDES permitting authority to submit a full
permit application. In other words, complete this part if your facility has, or is applying for, an NPDES permit.
Part 2 is divided into five sections. Section 1 pertains to all applicants. The applicability of Sections 2 to 5 depends on your facility's
sewage sludge use or disposal practices. See the instructions to determine which sections you are required to complete.
PART 2, SECTION 1. GENERAL INFORMATION (40 CFR 122.21(q)(1 7) AND (q)(13))

All Part 2 applicants must complete this section.

Facility Information

1.1 | Facility name
Burwell Road WWTP
Mailing address (street or P.O. box)
PO Box 329
City or town State ZIP code Phone number
Harvest AL 35749 {256) 837-1132
Contact name (first and last) Title Email address
Michael Oliver General Manager mikeo@hmwater.org
Location address (street, route number, or other specific identifier) [0 Same as mailing address
5487 Hwy 53
City or town State ZIP code
Harvest AL 35749
1.2 | Is this facility a Class | sludge management facility?
Yes dJ No
1.3 | Facility Design Flow Rate 0.4 million gallons per day {mgd)
14 | Total Population Served 2,868
1.5 | Ownership Status
O] Public—federal O] Public—state Other public (specify) Sewer Authority
OJ private O] Other (specify)

Applicant Information

1.6 | Is applicant different from entity listed under Item 1.1 above?
1 Yes [0 No =»SKIPto Item 1.8 (Part 2, Section 1).
1.7 | Applicant name
Harvest-Monrovia Water, Sewer, and Fire Protection Authority
Applicant mailing address (street or P.O. box)
PO Box 329
City or town State ZIP code
Harvest AL 35749
Contact name (first and last) | Title Phone number Email address
Michael Oliver General Manager (256) 837-1132 mikeo@hmwater.org
1.8 | Is the applicant the facility's owner, operator, or both? (Check only one r  onse.)
— Operator | Owner Both
1.9 | To which entity should the NPDES permitting authority send correspondence? (Check only one response. )
0 Facility Applicant 0 Facility and applicant

(they are one and the same)

EPA Form 3510-2S (Revised 3-19) Page 7









EPA Identification Number NPDES Permit Number Facility Name Form Approved 03/05/19
ALO070947 ALO070947 Burwell Road WWTP OMB No. 20400004
1.10 | Facility's NPDES permit number

O Check here if you do not have an NPDES permit but are otherwise required

to submit Part 2 of Form 25. ALO070947

1.11 | Indicate all other federal, state, and local permits or construction approvals received or applied for that regulate this
facility's sewage sludge management practices below.
] RCRrA {hazardous wastes) 1 Nonattainment program (CAA) (] NESHAPs (CAA)
O psp (air emissions) O Dredge or fill (CWA Section O other (specify)
404)
O ocean dumping (MPRSA)} O uc (underground injection of
fluids)
Indian Country
1.12 | Does any generation, treatment, storage, application to land, or disposal of sewage sludge from this facility occur in
Indian Country?
O No =» SKIP to Item 1.14 (Part 2, Section 1)
Yes below.
113 | Provide a description of the generation, treatment, storage, fand application, or disposal of sewage sludge that
oceurs.
Topographic Map
1.14 | Have you attached a topographic map containing all required information to this application? (See instructions for
specific requirements.)
Yes O No
Line Drawing
1.15 | Have you attached a line drawing and/or a narrative description that identifies all sewage sludge practices that will be

employed during the term of the permit containing alf the required information to this application? (See instructions for
specific requirements.)

Yes O No

Contractor Information

1.16

Do contractors have any operational or maintenance responsibilities related to sewage sludge generation, treatment,
use, or disposal at the facility?
Yes 0 gl;o-; SKIP to Item 1.18 (Part 2, Section 1)

1.17

Provide the following information for each contractor,
[0 Check here if you have attached additional sheets to the application package.

Contractor 1 Contractor 2 Contractor 3
Contractor company name Rooter Man
Mailing address (street or
PO. bOX) 1110 Putman Dr NW
City, state, and ZIP code Huntsville, AL 35816
Contact name (first and last) Shaun Gonzales